L [0 U2

www.teamcracing.net

V0 SCHLE WHDOYO CONTHOLLEW ELECTHIG
FPOWERED YW BEGY

Dimensions R~F:

LGN R . e, 410mm
VAN B T e 250mm
o L= QL= 140mm




Transmitter Preparation
BT

Power Switch
EiREE

ON

&
s

OFF

Antenna

Rig

Extend the antenna to the maximum
Length for best performance
KGR BRI BT

Battery Level Indicator
B TR

©
©

Good Batteries
EENE

Low Batteries(Light Blinks)
RERME (BB

Reverse Switch
K =)k

Servo Factory Settings
o L= % (Kt iR EFAZER)

DIGITAL
PROPORT | ONAL
RADIO CONTROL
SYSTEM

4 3ch Switch
%= EN1ERARR

This switch is used for optional parts.
SRR A AR ER S

Transmitter Battery Installation
BT EhRE

Open battery cover at the bottom of transmitter.
Install batteries. Follow the direction of batteries
designated in the inside of battery box.
EEEBRNRETITHRERE T, RESH.
REEE MR R EENEREEE

Straight (neutral)
Left turn§ BH (P3I) Right turn

plm EHEE

F=

Neutral
Forward 1$¢1ﬁ§ 2

To be used for throttle operation
FRREREAF

Throttle Trigger
HPIRED

(©)

THTRIM '

27MHzTransmitter Crystal (TX)
27MHz SRR R (TX)

Transmitter crystal(TX)
BHHER

Receiver crystal(RX)
) BE

RHE R

-:@f

The crystal can be replaced to change frequencies.
Note : You must also change receiver crystals!
Do not use AM crystals

EiRE R R AR
EE REsERERERRE

1 Steering Trim
75 R

)

To be used for trimming the steering

operation
— T/, PR HY 1 32 B
Brake 2 Throttle Trim

HPIRE /R IR (RI=) A%

)

To be used for trimming the throttle
operation

PR AR P SRS

)

Battery Cover

AA HRIEE

8X AA Alkaling Batteries

) Steering Dual Rate
HEftAE

~X

©)Y

To be used to adjust steering servo throw
AR EER




A new Ni-MH battery must be charged before it is used.Refer to the charger instruction manual for charging.

EERAZHE, —EHRELLALRE. FIFHESERERRPE.

Set up the radio control system as indicated below -

W AR T R IR R AR

@ Start Install batteries.(Transmitter)
Extend the antenna.(Transmitter)

Connect the battery

Extend the antenna.(Reveiver)

Center the trims.

Switch on.(Transmitter)

Switch on.(Reveiver)

Make sure the servos are in command.

@ Finish [Elswitch off.(Reveiver)
Switch off.(Transmitter)

Retract the antenna(Transmitter)

V¥ Electronic Speed
Controller

o gl REE @R
® 1A B KA (B
EEEH
$5 8 K 4R D)
h o H A
BIRA (B4
BB )
Re AR

@ 45TR [SArIRseg i)
[0l FARARERA (5Hi%H%)
[ & 4% (B i)

@ Needie Nose Pllers @ Awi [ ) Grease
S T i3 R
=TG5 — ""‘E

@ Screw Cement

@ Instant Glue
BRAREB K

Fr fE Bk

. Ball differential Grease(Clear) @
ZHRER R CEHRD

.Molybdenum Grease(Black)

—

s23 (B) [
@ Hex Wrench @ Hex Wrench
~NARTF TFER

s

@ SP KINFE EDGE REAMER
77] &7

— 1]

No need to pre-drill precise holes
(1mm to 15mm)can be drilled

AT LS TR R FLEERE R SR
1mm=15mm, NREEFIE

@ Wire Cutters

4
=T 4

\\'

@ Sharp Hobby knife
Ew)|

@ ROUND CUTTER&SANDER
B 71844 T]

For trimming bodies!

EESEEIE




1 Suspension Mount/Side plate

TR [ 2 B/ AR

T04051

Side plate-Right

MR-4

Front Arm Mount-Rear | '
AHEEEEE-TT

, T04052

TU0418

Rear Arm Mount-Front
TR B E R

\ T04051

Side plate-Left
MR-Z

<
T04061— /< g
Chassis ! B
R [} & B TRa058 M3xs

g TR4058 M3x8 Screw
M3x818 22

L8 4 [} O], J—— 14
Diff-gear Box / Motor Mount
ERESHRIE/ DIEEE

A

Cut the waste material.

TR4002

Front Gear-box-lower
BG4 FE- IR

TU0415

Motor Mount
ey

TR4016

Center Gear-box-lower

R A - TR EE
T04039

Rear Gear-box-lower
TR A IR

i ?4058 M3x8

TR4058 M3x8

TR4058 M3x8 Screw
M3x 842 24

O

S ATER L ROk

PPY Apply threadlocker(screw cement)

[ 1]




3 N x2)

TS4040 3.0 E-ring
3.0 E40

TS4039 5.1x13x0.2 Washer
5. 1x13x0. 284 K

ol

T04040 4.8x1.6 O-ring
4.8x1.6 0IR

Ol 4

T02099 10x15x4 Ball Bearing
10x15x4%H 7

TS4039 Diff shaft
=

T04041 10x12x0.2 Washer
10x12x0. 284 B+

O

=Rhes ﬁ§4039 R TS4039
7 _ } § ge;r 1: _ '—i\ - 16T gear
%II \\\\ | 16T ‘///ﬁ//lll\\\\\\\» 16T %%
__ Ts4089 \ TS4039
\ 5.1x13x0.2 | —— 5.1x13x0.2
N - TS4040 o
T Sy — TS4040

D) |

——T04040 \ T04040
4.8x1.6 — Diff pads
| ERBS
| T04041
4.8x1.6
T04040 |
— Diff housing ‘
ERR
7 T04041
‘ T 40T gear
‘ 40TEg b
Q D —_T04041
_—
— T02099 ‘ == 10x12x0.2
10x15x4 | (C\))
— T02099
| 10x15x4
TS4040
Diff connecting cup ‘ TS4040
EIRIER — Diff connecting cup

ZEER

TS4039
‘ 10T gear
10T &%

| /

TS4039

\ Diff shaft
EiREH

N

4 Diff / Mid CVD
EIRZR/HCOVD

T04040 M2.5x6 Screw  T04044/T04045 M3x8 Screw ~ T02100 5x10x4

______________ . O]

Ball Bearing
5x10x4%h 7K

86000 5.1x8x0.2 Washer
5. 1x8x0. 28

.................. 2

5000# N AT ZIR#F, 20004
AREEER:SE.

it 7

BT B2 55 15 A 7000# 22 153
18 EIE A5 1 300042 % 5H;
RN F: _
AR FI3000#2 i, s
B A 1000# 255 .

5000# for Front diff,
2000# for Rear diff.
High grip:

Suggest using 7000#
differential oil for front,
Suggest using 3000#
differential oil for rear;
Low grip:

Suggest using 3000#
differential oil for front,

Suggest using 1000# ~
differential oil for rear. ~
~
~
~
P g
AN
~
D)
T04041 Ny %
16T gear 4 T02100 5x10x4
16T \‘ =2 86000
5.1x8x0.2
Qg
T04044 / T04045

M3x8

o]

T04044
83mm center front CVD
83mmH HCVD

T04045

78mm center rear CVD
78mmAR{£CVD

2 Assemble as many times as specified
X< e

Apply threadlocker(screw cement)

| FTIRARIBE7K ,7‘

A& 5%

V Assemble front and rear sides the same way




5 TR4059 M3x10
B/ {Z iR A

TR4059 M3x10 T04039

Rear Gear-box-cover
#etnfE- L&

i; ?7 TR4059 M3x8

TR4002

Front Gear-box-cover

TR4059 M3x8 Screw TR4059 M3x10 Screw
M3x81Z 4% M3x 1012 2%

@(]lm ......... 4 @(lm ........ 8

0
HBRA

T04021 N TR4027
T04020 g/:lilgi(*}or}%echng Hub-R TR4059 P %,ggjiasrfsﬂ
Slipper Hub-F M3X5 -
PR -3 | \ ///

T04032

o200 @ s ©

| T04019
— Slippergpring | @
PR
T04018\@ \ T04020/

T04032 2x9.8 Pin | Slipper Hub-R

2x9. 81
— XQ ﬂﬂﬁf ............ 4 T04032 | HHBREE-1%
TR4059 M3x5 Screw y T04021

T02099

/

T04036
Slipper pad
HIREEE

M3x 542 4% Mid Connecting Hub-| F‘ T04036 -
.................. 2 AR | Slipper pad P -~ T04032
TR4022 HREE R =
T04018 Slipper nut — Spring Buckle \
FEM

_REE

Loosen for more slippage

ER SRR, FiRIS AR E.

T02099 10x15x4 Ball Bearing
10x15x4EH 7

Aften firsi[U”' re-adjust to around 3.5mm Tighten for less slippage when traction grip
SRATEBIAEE3. Sm EESUCHRBHE, Mfl s PAEEE.

Apply threadlocker(screw cement)

| FTIRERRB 7K ,Tl




7
i L]

g
e R AR R AR

T04005
- Servo Mount
R AR EE

TR4059 M2.6x8 Screw
M2. 6x8124%

\m3kg Steering Servo
3kgfa AR

Select the servo horn matching the servo being used.
R AR IZ R

TR4059 M3x10 Screw
M3x 1042 4%

T02093 Ball stud-Short
TREE-5E

@ OI]I. ............... 1 TR4059 M2.6x8  T04006

T02081 3x7x0.8 Washer
3x7x0. 8B

@ :

Apply grease X Must be purchased separately
Zihg EREYS 4




o Fer
¥ 1E (R AR A A

/)

C -~ b

f
|
)
(
TR4058 M3x8 Screw
\ //’f M3x8HZ 4
J/
S g (o) e 2

T04003
S:a;\_/o Saver-left

EERE-AL

Buffer
10k

TR4049
Servo Saver Bod
GEEES T

T02092
T04003

Servo Saver-Top
iEfE -

Steering Rack

T04004 4
FEREIE R

T04038 M3 —

(&)
T04003
"> Servo Saver-Bottom

Tozogzé T
, X

TR4049 |
T02092 Ball stud-Long — Servo Saver Spring
E-R BT \
\ T04038 M3

T02092

T04038 M3 Screw ) —TRa04s
M3 44 ' vkl Approx 5mm

(l]:[‘ ............ 2 i K Ha5mm




Buffer
11

e

T04014

T04057
4.1x6x2.1 Washer
4.1x6x2. 134

N

T04031+—

WK D)

~ n i B

4mm
T04024

~—17.5mm—

[ —

A Projection.Note direction

T04014

g’
,//
)

EEAE

T04057 4.1x6x2.1 Washer
4.1x6x2. 18 K

..................... 2
TR4058 M3x8 Screw
M3x81Z 4%
©])  J—— 2

T04031 4x7x2.5 Ball bearing
4x7x2. 5EHR

Ol 4

T04014 4.8mm Ball End-Long
4. 8mmEKSEE- R

T04024 3x40 Turnbuckle
3x40fI 48

1 2 Upper Deck-Front / Front Upper Suspension Arm Moun
ZHEAR-ET / BT LR

TR4059 M3x10

? TR4004

R -l

TR4059

TR4023
Front Body Mount
AT ERAE

T04053

T04055

Antenna pipe mount
RERE

Upper Deck-F

BRI

Upper SusPLension Arm Mount-F

M3x 688 4%

© (=

M3x 812 4%

TR4059 M3x6 Screw

TR4059 M3x8 Screw

TR4059 M3x10 Screw
M3x 1042 4%

© (s

T02092 Ball stud-Long

Ture-to -scale diagram

FEEL5)

1:1 FTHZA4RBIK

Apply threadlocker(screw cement)

[ 6]




Upper Deck-Rear / Rear Upper Suspension Arm Mount 4 \

:@1‘&-% (\/\Q} \ o
TRA059 M3x10 e \\
y [ 5
I O 2
TR4004 / }
Upper Suspension Arm Mount- i
Flege- 5 VA

TR4059 M3x10 Screw
M3x 108844

TR4059 M3x12 Screw
M3x1 2244

©) (- .

102092 Ball stud-Long
KE-R

© Orjm ......2

14 Front Shock Tower

TR4059 M3x8 Screw
M3x8HR 4%
............... 2
TR4059 M3x12 Screw
M3x 1242 4%
............ 2

TU0428
Carbon Front Shock Tower

g

3 S
/.

TR4059 M3x8

TR4059 M3x12—"




1 5 Rear Shock Tower
BEELE

Wing Brack
RER

TU0429

Carbon Rear Shock Tower
iR B RS

TR4059 M3x10 Screw 7

M3x 104244 -
(I 4 W

1 6 Rear Shock Tower |
BiRELR

TR4059 M3x8 Screw
M3x B4R 4%

TR4059 M3x12 Screw
M3x 1242 4%




1 7 Spur Gear Cover
IR B

TR4059 M3x12

TR LB

5 C
TR4016 =~ )
Center Gear-box-cover—__ N

T04057

3.1x5.5x1.0 Washer —___ ‘ _ /
3.1x5.5x1. 02 /5
e~
——
o \
S b
- / )
M B
S |
/
G
\_
¢
A
,\
I TR4059 M3x12 Screw
M3x 1242 4%
/)_/—/\M/_/ .
e BRSO
1 8 TRA4011 1.6x11 Spring Pin
TR4007 TR4007 1. 6x1158 & 8H

Ld

/

T04025
Front CVD
RICVD

Front Hub Carriers
10 Degree-Left

10 A ¥R EE-72

TR4008

Front Hub Carriers
13 Degree-Left

13RI -7

o Begree Ko C === ..., 2
10 RI4REE-F

T04028 Front bearing collar
TR4008 BTEAEHE
Front Hub Carriers

13 Degree-Right @ |:|

13E ATEREE-A

——102093 T02093 Ball stud-Short
TKEE-%E
TR4006 ©Om ... 2

Steering Block

/ ot

T02092 Ball stud-Long
KE-R

Y, © Orfjmm . 2
T04038 M3 Screw

TR4011 1.6x11

%
T02100 ﬂ T04011 M3R 4%

Hex Mount . [I]l:_
| @ 4

T02100 5x10x4 Ball Bearing
5x10x48h 75

» Ol

T04028
i/ T04038 M3

Lg

Assemble both Left and Right
HEEFA

[9]




1 9 Front Hub Carrier V
B R EE

TR4059 M2.5x4 Screw

© (m ... 2

TR4046 2.5x30 Arm Pin

O I )

M2. 5x41B 4%

2. 5x30EEE

T04007

Front Lower Arm

Al T E

N

T04002

<
.

>

TU0416
Front Arm Mount-F
AT B E -

TR4059 M3x10

T04009

y—— Front Bumper

HIRGIER

T04002 Brace bushing
BEWME

TR4059 M3x10 Screw
M3x 1048 4%

T04034 3x48.5 Arm Pin
3x48. SIEEEE

] O

g

Assemble both Left and Right
HELFA




Al i |
)

T04014

T04014 4.8mm Ball End-Long
4. SmmEKBEEE-R

T04024 3x40 Turnbuckle
3x40hI 12

T04024 3x45 Turnbuckle
3x45$118

4m

m

¥ T04024 3x45

B

T04024 3x40

Front upper Rod-L

AT ERIE-A

3x45 Turnbuckle

/

3x45 Turnbuckle

Steering Rod

1:1

3x40 Turnbuckle

Rear upper Rod
~—17.5mm—

~—18.5mm—

A Projection.Note direction
FEAME

Front upper Rod-R I _EHiig-&

A Projection.Note direction
FEAME

HEhR

A\
A Projection.Note direction
FEAME

# g

1.1 2 |

[ B

3x40 Turnbuckle

A Projection.Note direction

EE

Lk

23 Rear Hub Carrier L
REREE R

T04028 Rear bearing collar
=S

TR4011 1.6x11 Spring Pin
1. 6x113E &

C S ...............

102092 Ball stuc-Long T04011 1.6x11

© Ofjmmm 2

T02100 5x10x4 Ball Bearing| 1 owoiny
5x10x4B 7 R

N

/(@ ———T02100

\

T04027
Rear CVD
1&CVD

= T02092
"""""""" Rear Hub Carriers-L
HERE
1 1 Ture-to -scale diagram 2 Assemble as many times as specified V Assemble both Left and Right
| NEhARR] W4 masys RIEEZZIES

[11]




TR4011 2.5x6x1 Washer
2. 5x6x1E F

©) [ :

TR4059 M2.5x4 Screw
M2. 5x44R %%

..................... 2
TR4046 2.5x30 Arm Pin
2. 5x303E e
O [ )
.................. 2
<R>

=
<=0
—=——== /
3
5= TR4046 N /

©

T04035 3x51 Arm Pin
3x51 e Hh

TR4058 M3x10 Screw
M3x 1082 4%

TUO0418 \
Rear Arm Mount-Ball - /~ ‘/

R E 2 RE- TR IR

TU0418
Rear Arm Mount-Rear

BREEEE-K T04035

/ Assemble both Left and Right
REE0E Wl




26 Rear Turnbuckle L
g R

Shock Absorber
27 gl

TU0250-8 Spring
e

TU0250-8 9x1 O-ring
9x1 OIR

\
\
N\

@

éz ) TU0250-8
— Spring
HE

6‘9 TU0250-8

— 1mm Washer-Black
TInmE2-2 &

TU0250-8
——2.8x1.9 O-ring
2.8x1.9 0I%

-

S

(=

>

TU0250-8
2.5mm Washer-White
T 2. 5mEB-mHE

TU0250-8
— 2.8x1.9 O-ring
2.8x1.9 0Ir

TU0250-8
— 1mm Washer-White
ImmE2-F &

TU0250-8
— 9x1 O-ring
9x1 0IR

TU0250-3
— Shock Below Cover
BRETEH

TU0250-3

Front Shock Absorber Body-Short
AR E SR

TU0250-4

Rear Shock Absorber Body-Long
HEERES-R

Assemble both Left and Right
BEEIA

Uk

2

Assemble both front and rear

EERTE A E 73] X2

Assemble as many times as specified
FEEHE




Shock Absorber
26 il
TU0250-1/TU0250-2 2.3 E-ring

@ |] 2.3 Ef0

TU0250-7 Front Piston-Black]
HEE-BE

ear Piston-White|

mE-HE

TU0250-7
Front Piston-Black
Rear Piston-White
AEE-2E
#BEE-QE

TU0250-1/TU0250-2
2.3 E-ring
2.3 EA

12x1 0IR

e

TU0250-1/TU0250-2
2.3 E-ring
2.3 B4

TU0250-1
Front Shock Absorber Shaft
Enpiy= i

—— TU0250-2
Rear Shock Absorber Shaft
HB R AR

‘ Front For Short
— BIEAE

Rear For Long
‘ #EAR

TU0250-8
12x1 O-ring
12x1 OIR

Front For Short
1 wmER=E
Rear For Long

#ERAER

T02062
5.8 Ball stud
5. 8TKEE

‘ T02062 ‘
5.8 BallEnd —— /
5. BEREEFE (

ERER

AT A%

#ERAER

TU0250-3/TU0250-4
Shock Upper Cover

Front For Short

Rear For Long

Front For Short
AIE A=

Rear For Long
#EAER

TU0250-8
14x1.5 O-ring
14x1.5 0IR

TU0250-3/TU0250-4
____ Spring Adjuster
AN

TU0250-10F
Front Shock Absorber Spring-Medium

‘ TU0250-5 _ ENEREREHE-P
Below Spring Mount End _
WE TR TU0250-10R

Rear Shock Absorber Spring-Medium
HREREE-h

TU0250-8 14x1.5 O-ring
14x1.5 0IR

Assemble as many times as specified

FHEEYE

7

Assemble both front and rear

HERTEFEE Wl




TR4059 M3x22

N\ 7\ /
~ /4
TU0250-6 Shock cap ball TU0250-6 3.1x5.5x2.0 Aluminium Washer T02084 M3 Nylon Nut TR4059 M3x12 Screw TR4059 M3x22 Screw
EHREIRER 3.1x5.5x2. 08B & _ WeRRERE M3x12824% M3x2212 4%
[BI:D] .................. 2 ) || 2 ¥ Ul e 2\ [y 2

3 O Rear Shock Absorber
REER

p
-
3

T02084 M

TU0250-6 Shock cap ball

[BI:D:I RSk
..................... 2

TU0250-6 3.1x5.5x2.0
Aluminium Washer

3. 1x5. 5x2. 045 & B
© [* " > o )
T02084 M3 Nylon Nut
M3fE BERR £

TR4059 M3x12 Screw
M3x 1212 4%

@G‘ ............ 2

TR4059 M3x22 Screw
M3x224Z 4%

(©) (m— 2 | 4

‘ ~. %
WTRMSQ M3x12

V Assemble both Left and Right
HELE

[15]




Batt Col

TR4058 M3x10 Screw
M3x 1082 4%

T04054
Battery Column

Eib T AE \

NC

) P,
\
AN

N — g TR4058 M3x10

L

Mot
33

TU0415
Motor Cam
BN

TR4059 M3x8 %

H481 M3x3 Screw

M3x 342 4%
O W 1 H481 |
21T Pinion Gear —_ § ‘\“,
TR4059 M3x8 Screw 2NTRE O
M3x 812 4%

X Must be purchased separately
B




34

TR4059 M3x8 Screw
M3x84Z 4%

© (s .

TR4059 M3x10 Screw
M3x 1042 4%

TR4059 M3x12 Screw
M3x 1242 4%

TR4059 M3x10—
TR4059 M3x12—§

TUO415—
Motor Clamp
BIERIE

TR4016 /\)
Spur Gear Cover
PERLR

H380
T04013 M2.5x13 [y

/

@)
T ¢

TR4058 M3x8

T04013
/mFan Mount
R EE

Tighten the screws with one sheet of paper
inserted between both gears.

mEiRE B RN A — RS RERNEE.

35 ESC / Receiver
EF SRS/ RN

T02087

Antenna Tube____

RIRE

T02087
O ~ Antenna Cap
i PSElE

2 Receiver
Y
ESC
BTRES .

T02087
Double-sided Tape
gmz

N /
7\/

0\

X Must be purchased separately

R B




ER= | B

T02086 Small clip
NS

TUO0426
Carbon Battery Plate

T T it ER AR T02086

B

3

1
| |
||
Battery
Eith
Wheel
37 < Front >& | < Rear >} /
TR4035
IR4034 ‘ y /m Rear-tyre /
y Front-tyre X BB
Gk | /
b /
\//’”f”///7

\
TR4034

Front sponge ‘

B4R |

TR4032 |

Front Rim ‘
ATERIE

/
’ TR4035
X

. A®

After fitting wheels to tyres,
apply instant glue as shown.

| RBREFEMBEIRITEK.

Rear sponge
%R /

TR4033
Rear Rim /
RERiE

Must be purchased separately
ERBYm

Assemble both Left and Right
BEENA

Ld

[18]

Assemble as many times as specified
BREYE

V Assemble both Front and Rear
‘s ABERTEMET




6

)
¢ \

Wheel
AR

38

&
4@‘ Vi ‘4«

,mm_,< \ A%mmmwww/

T02084 M4 Flanged Nylon Nut

KJe) 0o

T04012
Wing angle shim-3°
RERAERH-3°

TR4858 M3x10 Screw

M3x 1082 4%

EEZH

© |

T04012 Wing washer

T04012 Wing angle shim-3°

RERERRF-3°

Vs Assemble both Left and Right
BELFA




FAAIBAIE R EFHEHFTR.

&= Z Bl

Az

pls removed you have already installed some parts.

Before you install the buttom cover,

RER

Bottom Cover

;353

40

(e8]

Bottom Cover —§

T04063
;3.5

Mask the windows from the inside.

EERNER DEERR,

Paint the body shell from the inside

using spray colors.

EERNEEZ.

[20]




ER-ERM

42 Body-Velcro Tape

Velcro Tape

TR4053
R

R

Bod!
43

(]
@
o
N
o
-

NSRS

T02086 Small clip




o mx—u_oama View OVﬂomomw
1R IEE

TR4058

T04012
©—T04057 TR4059 TU0250-6 102084
104031 s o Toa0te._ &
TRAO049—_ 104057 N ;
—T04031 T04057 — > |
T04003 TRA059 |
B s T f
: T04012 Lo
02092 @ , Vw > —TR4016 & @ |
T02092 o) 7
TRA4059 %@
7 T04004 TA TR4059—F \ g T04012 Q
Séwmﬂ_ X 104014 qok_/omm / TU0250-4
- / \ y -
—TR4016 TR4O! |
TU0429 TU0250-6 gy
B % ﬂ/ ,h \dﬁoaw/d @ 04039 7 & R ©—T02084
TRA012= 3 T02092 | a \ TRA059 7 - T A> TU0250-8
) ~TR4059 3\ e gt U02508
) T \ _ ¥
:ﬁimﬂ T04024 4 TUO0415— 704023 ) o P 02507 = - B s
T04031 © 104031 Toaooe & SN \/ r B
. - P 28N
T04020 \ \I o // TRA4059 TU0250-2 TU0250-10R
TR4049—— T02099 T04032 H4T5 // \
3
S»%msm/ / P = i TU0250-8 \E%mo.m
02084 TRAO22 @@ T04027 \ T04024 / 702031
: PN / Iﬂ\ To4014  TU0250-4 /o
¢ J o
: T04028 i m | TRa059
/ 102002 TyoasecS | T02062

(] TRA011
\ @) *Sx 00

Qp T04041 T04044 V\u
() \ o »
| R, 86000 Tragsofll 8
TS4040/ S 2 T02100 \ ) e
T02099 | @@@@ T04044 b4

T04040 /) § “mv T04040
TRAOSO, 84040 @?@_@ mv T04041 ﬁw

)
~)
TS4039 {48
7 T04041" / TR4007
@, T02099 \

® @ TUD428 100503 TS4040

T04025
» smo&/ &5 TUO250-8 émso\ __TR4006
pe \> _TU0250- T04028
TR4059 ; pt 0.3 T02100
1U0250-7. € , M\Eowm?m T04007 [/ rodont
De 7| S tuosos . e @@W
> ,,,, & ,i, \ h o
TU0250-1 ¢ x NG /
\ e\ T04034 \ TR4011
\ T04002 T3
| e T04038
" TU0250-10F QX
\ TUO0416 \ N\ TR4046
\ & TU0250-8 \ @ TR4059
TR4059 TR4058 — 104009 P F~TU0250-5
Eommowm _-T02031
2\ LY TR4034
TU0250-8~ *2 |
D

Q]
TR4035 AN

TR4033
T02084

TR4053




Parts list for T4 V2 off-road buggy - 1

T4V2i% B5

B it (41

T04040 T04041 T04044
4.8x1.6 O-ring 16T Gear 10x12x0.2 Washer | M
4.8x1.6 0B @ 16TEE %R 10x12x0. 28 |y @
1pcs 1pcs 2pcs M3x8 Screw
M3x8124% 1pcs
10x12x0.2 Washer
—‘ir— r\@as 40T G A @[] PR T4 83mm Center Front CVD
. - .5x6 Screw Diff Pads ear 4.8x1.6 052 mm Center Fron
%%H%;“?gcgs Mz-f;g?** EHBE 1pcs - 40T g 1pcs T4 83mmABICVD 1pcs
T04045 TS4039 TS4040 T02156 TB401
— 3.0 E-rin
©| WYl 3.0 £41 2pos
M3x8 Screw C— 1
M3x81R4% 1pcs C =
Y DE[E 4.8¢1.6 O-ing
. . 4.8x1.6 OIx Body-lexan
T4 78mm Center Rear CVD Diff Gear Set Diff Connecting Cup = 1_pps
T4 78mmh#%CVD  1pcs éﬁ_ﬁ@wﬁ EEER 2pes 4pcs E7-PCIER  1pcs
T04061 T04051 T04052 T04053 T04054

Side plate-Left \

fItR-Z= 1pcs

Battery Mount

. Front
Q . 1pcs

O R
9,
&7 ® Rear
o 3 1pcs

Battery Column

Eobiukitb

R tpcs Win ot pos R Tpcs Upper Deck
T04055 T04057 T04063 TU0415

i

I=| Antenna pipe mount
RIFEE 1pcs

4.1x6x2.1 Washer
4. 1x6x2. 185

|:| 2pcs
@ [I 3.1x5.5x1.0 Washer

3. 1x5. 5x1. OFL B
2pcs

'

Bottom Cover

Wi
&)

Motor Mount

Front Arm Mount

JEBE 1pcs EjZEE 1Set RIS B E
TUO0418 TU0423 TUO0426 TU0428 TU0429
=
Front 1pcs O
4pcs
8pcs — ) = 3
Rear 1pcs
Carbon Battery Plate
Rear Arm Mount Rear Arm Mount-Ball Carbon Eront Shock T Carbon Rear Shock Tower
ERBETE R B - T R BR 2pcs AT EEE Tpos || B#EBER 1pos
TU0250-1 TU0250-2 TUO0250-3 TU0250-4 TU0250-5
cs pcs
2 2
@2.3 E-ring @2_3 E-ring @m Pes ,LD) bes LQ) %
2.3 EfN 4pcs 2.3 E¥0 4pcs 2pcs 2pcs
[ [ 10 2pes 2pcs

Front Shock Absorber Shaft

Rear Shock Absorber Shaft

Below Spring mount end

RTBERERRH  2pcs BRAE 2pcs Front Shock Absorber Body Rear Shock Absorber Body HETE 4pes
AEERE S ERERES
TUO0250-6 TU0250-7 TU0250-8
70\ ; i 1mm Washer-White Spring 9x1 O-Rin
S o\ Ij_cgnt Plston Black B B wE ot o 9
O )mEE-Ee 4 x1 O
o~ o) 4pcs pes 4pcs
3.1x5.5x2.0 Aluminium Washer o J 2pcs

3.1x5.5x2. 0$5#2 K 4pcs

Shock cap ball
BERARIKEE 4pcs

Rear Piston-White
BEE-AG
2pcs

1mm Washer-Black
1mmEE -2 &

©E

2.5mm Washer-White
2. 5mmEE-HE 4pcs

2.8x1.9 O-Ring
2.8x1.9 OIR
4pcs

O

12x1 O-Ring .

12x1 0B 14x1.5 O-Ring

4pcs 14x1.5 03
4pcs




Parts list for T4 V2 off-road buggy - 2

T4 V285 %5 55 fit (42

TU0250-10F

TU0250-10R

TU0262-F

TU0262-R

TUO0260-F

2pcs

Front Shock Absorber Spring-Medium
AR E -

2pcs

Rear Shock Absorber Spring-Medium
BBEBEE-P

2pcs

Front Shock Absorber Spring-Soft
ANBEREE -

2pcs

Rear Shock Absorber Spring-Soft
FBREBEE-W

2pcs

Front Shock Absorber Spring-Hard
ATRHR AR E 18

HIBG#EMR  1pcs

1.6x11 Spring Pin
1. 6x1138 88 4pcs

Front Body Mount ) Wing Brack

JEREE 1pcs  M2. 5x13JE 5 R4

TU0260-R TU0250 TU0252 T04002 T04003
Top - 1pcs
d
VAVAVA'S | [IMf= Front - 1pcs 2pes LQ:%
2pcs i AW\ g A\ AT m Bottom
W/W R V'Ml l ‘I| = v ml\ \‘ |I| Rear - 1pcs 1pcs Left 1pcs
\ Front Shock Absorber Rear Shock Absorber Front Arm Mount Servo Saver
?;gétégg:gtjzgrber Spring-Hard BIEEE 28 BEEE R IR [ 4 1E R
T04004 T04005 T04006 T04007 T04008
2pcs 1mm Spacer  2mm Spacer
2pcs 2pcs 1P Left-1pcs
Steering Rack / Right-1pos
"f/ —‘ﬁ =r = . N
BEEREIR  1pcs Servo Mount Steering Servo Horn Front L:;Ner Arm Rear Lower Arm
fAIBR AL e o4 (=) (AR S RITHEE  2pcs BTRE
T04011 T04012 T04013 T04014
Oz |7 @
7NFEE 4pcs Wing Angie Shim  2P¢S @
REFAEER 2pcs s S A 4pcs
=)
= l’y/ Fan Mount M2.5x13 Fan Screw 4.8mm Ball End - Long

4. 8nmEkBEE-& 7pcs

6pcs

BUEEREAE 1pcs BB 2pcs
T04016 T04018 T04019 T04020 T04021
@ ) Mid Connecting Hub-F
v IEM-BT 1pcs
1pcs 1pcs
Slipper Spring Mid Connecting Hub-R
ng Slipper Nut e Slipper Hub-F  Slipper Hub-R - 1pcs
R® 1pcs HPRIZE 1pcs HIRER 1pos HIBR E- AT HIBR A%
T04022 T04023 T04024 T04025 T04027
[ G
3x40 Turnbuckle
E ‘m 3x404itE  5Spcs z [I] @:I{[D:l:-
?p%nf Buckle Center Shaft L R Front CVD Rear CVD
EEH 1pcs hEg  1pcs 3x45 Turnbuckle an #%CVD  2pcs
P 3x45%1§  2pcs HICVD  2pcs
T04028 T04031 T04032 T04034 T04035
Front Bearing Collar
BISREHE  2pcs
— C ) || ¢ g
Rear Bearing Collar 2x9.8 Pin 3x48.5 Arm Pin 3x51 Arm Pin
#Eeg 2 4x7x2.5 Ball Beari )
@ EW#WME 2pcs 4:7))((2' 5@?}’( earing 2x9. 85f&t 6pcs 3x48. SHREFE)  2pcs 3x51EEH  2pcs




Parts list for T4 V2 off-road buggy - 3

T4 V2% %5 EE L 143

T04036 T04038 T04039 TR4002 TR4004
i HipFront
7~ 1pcs
(1 mm S 7
v [T T pes | | ]
M3 Screw s RS = — Rear
Slipper pad M3#Z24% 6pcs N /‘ P \ - N / P
HBREEE F Rear Gear-box Front Gear-box Upper Suspension Arm Mount
Zpes A Bl b HiRE
TR4006 TR4007 TR4008 TR4011 TR4016
Left/— 1pcs Right - 1pcs Le\ft - 1pcs Right - 1pcs Left - 1pcs Right - 1pcs . —

QS

1pcs ;

Steering Block Front Hub Carriers 10 Degree Front Hub Carriers 13 Degree | | Rear Hub Carriers 4@25 Center Gear-box
ok B AE10° BI#REE13” B P s S
TR4027 TR4032 TR4033 TR4034 TR4035

2pcs
Supr Gear-85T Front Rim Rear Rim Front-tyre Front Sponge Rear-tyre Rear Sponge
BIEET-85T 1pcs LT BERIE HigRAR 2pcs  BTEAR 2pcs EBE 2pcs  1£iB4R 2pcs
TR4046 TR4049 TR4053 TR4055
| ) Se Saver Nut
4BTETIRME 1pos [ ]
2.5x30 Arm Pin Velcro Tape M3 Nut
2. 5x301E# 2pcs Servo Saver Post S67V0 SaverBody  servo Saver Spring BERHE 1 Set M3ZHE 6pcs
@H 2pcs  BEES P meme qpes
TR4056 TR4057 TR4059
@ M2.5x4 Screw @ M3x6 Screw @G‘ M3x12 Screw
@ 2.0 E-ring M2. 5x4824% 8pcs M3x61E4% 8pcs M3x12824% 8pcs
2.0 E3M 8pcs
@ Om M2.6x8 Screw @O‘ M3x8 Screw @(lm M3x14 Screw
M2. 6x84Z4% 8pcs M3x8iZ 4% 8pcs M3x 144245 8pes
2.3 E-ring 10x12x0.2 Washer M3x5 Screw
y M3x10 Screw M3x22 Screw
23 £ 8ps ox12x0. 22 1 8pes | |(O) (D oS (0)( s >0 5o () (NSNS 122 ° >
TR4058 TR4063 H380 T02031 H481
Upper cover nylon cap 4
©) [ @t%@%ﬂ@ 2pcs =
M3x8 Screw _ Zj]T 3x3 Screw
M3x8424% 8pcs Below Spring mount end 1pcs
THEEEE 2pcs [m
2.8x1.9 O-ring

M3x10 Screw

2.8x1.9 0-¥% 2pcs

@)
.Y 5.8 Ball End
(S\}’\\, BKEEE 2pcs

Aluminium Motor Gear-21T

M3x10824% 8pcs B 1pcs SEEmEE-2T 1pos
T02092 T02093 T02062 T02099 T02100

Ball stud sponge
BkERIGAR  2pcs

Ball stud-long

IKEE-R 2pcs

Ball stud sponge
BkERiE4R  Spes

(CJrjn

Ball stud-short

ITkEE-%E 5pcs

%

5.8x6 Ball stud
5. 8x6EkEE 4pcs

10x15x4 Ball Bearing

10x15x4 #Hik 6pcs

5x10x4 Ball bearing
5x10x4%H7&  6pcs




Parts list for T4 V2 off-road buggy - 4 T4 V2iEF s A {44

T02081 T02084 T02086 T02087 86000

@l % 0
@ Antenna pip¢
. cover
M4 Flanged Nylon Nut ﬁ\rg;yﬁcﬁlép RipEE

M4%5 % R RE4REL 6pcs Double-sided tape 1pcg

8pcs 8mE 1pcs
3x7x0.8 Washer I~ M3 Nylon Nut 5.1x8x0.2 Washer
3x7x0. 88 10pcs (@ |IB M3/2EEIRE Bpcs Antenna pipe 5. 1x8x0. 28 & 6pcs
X#gE 1pcs

TU0410 E&E|| TUO413 & || TU0422 B&E || TUO424 E&E| | T04062

2p!cs 2pcs
GO IIIT_1T1I1 00 Rear
Washer
Washer 4pcs
4pos ) Steering Rack Upper Deck
Front Hub Carriers 10 Degree | | Front Hub Carriers 13 Degree Rear Hub Carriers EENEER 1pcs —1EHy 1pcs

Hi§mEE10° HIEHEE13° BEE 2pcs




Driver
Track / City

Event Date / /
SETUP SHEET for the TeamC T4 V2
O Smooth O Bumpy O Low traction [ Med traction [JHigh traction
OSandy [OSoftdit [JGrass O Hard soil OJClay O Wet O Dry O Dusty O Other
Front SuspenSIOn Shock Mounting&Camber link W

Toe-in (+)/Out (-)

Caster

Anti-rollbar: 0 _____mm Bump Steep Spacer
Camber_  ° 2
Washers i -

Spring(color)
OBlack
O

Qil wt
Piston #

o

Camber

OLong
O Medium
[ Short

o10°
013°
Ride height
Shock Mounting&Camber link Rear Shocks
12 Anti-rollbar: O ___ Wheelbase

Spring(color)
OBlack
O

Qil wt
Piston #

Oil wt

Ride height
Front Diff Brand Brand

Oil wt

Front Tires&Wheels Rear Tires&Wheels

Batteries

Front Tires Rear Tires
Inserts Wheels. Inserts Wheels
| omer 1IN
Servo Motor Wing
Esc Pinion/Spur / Wing Angle [—J4° O10°




www.teamcracing.net



